
Smart Water Supply Workshop

Application of Smart Technology in Water Supply

September 2017

Knowledge Series No. 4

SMART WATER SUPPLY



03 About the Workshop

04 Participants

06 Project Relevance

07  Smart Systems, Explained

08 Explainer

09 Smart Water Treatment Technologies

11 Smart Water Distribution:

 Reduction of Non-Revenue Water

17  Case Study

18  Smart Sytems and Innovative

 Data Collection, Management and

 Analysis

20  Summary and Lessons Learned

Contents

Knowledge Series No. 4

Digital Technology for Development Unit                             
Sustainable Development and Climate Change Department
Asian Development Bank



Smart Water: The Application of Smart Technology in Water Supply   01
[...]
pipe degradation) are being employed across the country.”

Mr S.I. Choi - Chairman, G-BEST Water Research Center

Smart Water systems represent innovate technologies that can be applied across all aspects 
of integrated water resources management, including the management of environmental 
water, treatment and distribution of drinking water, and the treatment and discharge of 
wastewater effluents. 

Smart Systems, Explained



06   Smart Water: The Application of Smart Technology in Water Supply

5. Optimization and operation of water 
treatment plant. For example, blending 
of water from varying sources, based on 
real time water quality data, can improve 
WTP plant efficiency. Other operational 
processes can also be controlled such as 
chemical dosing, or backwashing filters 
when outflow water quality thresholds 
are exceeded. pollution events (or other 
water quality issues) can be observed in 
real time and water resources facilities 
can be managed to reduce impacts 
of pollution on water supply and 
ecosystems.

6. Intelligent operation of water 
distribution network, pressure 
management, and metering. This 
includes the creation of district metered 
areas (DMAs) and installing networks of 
remote flow, pressure and other meters 
reporting real time data, which can 
trigger alarms and actions. This can improve 
system diagnostics, leak detection, avoid pipe 
burst, monitor consumption by area and 
ultimately reduce non-revenue water.

7. Optimization and operation of wastewater 
treatment plant. Understanding the 
quantity and quality of wastewater inflows 
and treated effluent outflows to improve 
operational efficiency and potentially sludge 
management. 

8. Centralised asset management. Geographic 
information systems (sample shown above) can 
be used to develop spatially registered asset 
inventories, including performance, ageing, 
etc. This enables utilities to meet service 
levels, reduce NRW, develop plans for critical 
assets and other risks, plan for overhaul, 
disposal and replacement, and calculate life 
cycle asset costs.

9. Smart billing and collections. This includes 
remote metering and billing (to cellular 
phones). Smart options for pre-paid water 
billing by phone can reduce NRW in certain 
circumstances.

Explainer



Smart Water: The Application of Smart Technology in Water Supply   07

Membrane Technology Uses Less Area
Membrane technologies, however, do require 
less land footprint than conventional treatment 
through sedimentation and filtration. Such 
technologies then become applicable where 
land availability is an issue and/or where 
land costs are high enough that increased 
future operational costs are offset by reduced 
capital expenditure on land acquisition and 
development. 

Heekyung Oh (Daewoo Construction Co.) 
presented a number of applications where large 
water treatment plants have been retrofitted 
with membrane processes and efficient 
operation systems (see Box 1) to increase 
treatment capacity without additional land take. 
This is particularly relevant in an urban setting.  
Through an EPC contract, Daewoo installed 
Korea’s first pressurized membrane system with 
25,000m3/day capacity in Yeongdeungpo, Seoul.

Small-Scale Package Treatment
Small-scale "package" membrane treatment 
plants become applicable in rural settings where 
treated water needs distribution over large 
areas. The cost of treated water losses (and 
maintenance) in such large distribution networks 
make smaller dispersed treatment plants, located 
closer to population centers, economically viable. 
They are also used in post disaster and conflict 
settings. 

O2&B Environmental Engineering has developed 
a multipurpose mobile water purification system 
treatment plant which includes MF, UF, NF and 
RO (see Box 2) “cassette” modules which are 
interchangeable based on circumstances and for 
ease of maintenance.

Advanced membrane treatment technologies, which can enable desalination and water reuse, could 
be significant in finding solutions to global water scarcity. As SK Hong (Korea University) explained, 
30% of the global population lives in water-stressed areas. In South Korea, membrane technologies 
are becoming more prevalent, but still only make up less than 1% of water treatment nationally. 
This tiny market share is due to the greater energy requirements and therefore higher operational 
costs of membrane technologies.

TECH BOX 1: Daewoo DIMS & DIES

Daewoo integrated membrane system 
(DIMS) reduces energy consumption in 
water treatment by monitoring water 
quality and applying smart fouling and 
blending controls to meet performance 
criteria.

Daewoo Intelligent Energy Solution (DIES) 
evaluates real-time pump motor power 
and flow rate versus head to improve 
hydraulic efficiency at pumping stations. 
The system uses a monitoring network and 
fluid simulation and has resulted in a 3% 
reduction in energy consumption.

TECH BOX 2

Smart Water Treatment Technologies



08   Smart Water: The Application of Smart Technology in Water Supply

An in-built computer control module allows 
centralized remote operation of numerous 
plants. It is simple to transport and install, takes 
up limited space. A ‘perfect’ treatment system, 
including all modules, can be installed to mitigate 
the need for water quality testing and analysis 
pre-installation. 

Innovations in efficiency of membrane 
technology
The global annual growth in the membrane 
technology market is 13%, driven by innovations 
in energy efficiency which improves the economic 
viability and thus widens applicability. 

SK Hong (Korea University) presented the latest 
technological advancements in membrane water 
treatment, particularly in energy efficiency and 
energy recovery. Average energy consumption 
(per m3) of treatment of water from various 
sources is currently:

• Lakes and rivers  0.37kWh 
• Groundwater   0.48kWh
• Wastewater treatment 0.62-0.87kWh
• Wastewater reuse  1.0-2.5kWh
• Seawater desalination 2.58-8.5kWh

In the 2000s improvements, included recovering 
the hydraulic energy from the high-pressure 
brine (reject) effluent using various pressure 
exchanging devices. This technology is now fully 
commercialized. 

Current research and development is focused on 
recovering energy through forward osmosis (FO) 
across the concentration gradient between saline 
feed water and a wastewater effluent. This has 
the added benefit of reclaiming wastewater. 

Another developing technology is the utilization 
of pressure retarded osmosis (PRO) also in 
combination with wastewater, but against the 
brine effluent downstream of reverse osmosis.

Other advanced treatment technologies
Due to a number of infamous historic water 
quality episodes (in 1990s) there remains a 

national aversion to drinking tap water. There 
is an ongoing national program to socialize tap 
water consumption in Korean families. This 
is coupled with very high level of treatment. 
Numerous plants include Ozone Pretreatment 
and Activated Carbon (post treatment to 
consistently ensure high drinking water quality 
and deal with taste and odor issues (caused 
by algal blooms in Korea’s rivers. Daegu City 
employs both ozone and Activated Carbon at its 
Moon-san pant as is described in Box 3.

TECH BOX 3: 
Daegu City Water Treatment Plant 
(Site Visit, 22nd Sep 2017)

Workshop participants were hosted by 
the Water purification Team Leader, and a 
comprehensive guided tour of the facility 
was provided including an overview of the 
following processes (in treatment order):

i. Ozone contact
ii. Chlorination
iii. PAC (coagulant) injection
iv. Flocculation & sedimentation basin
v. Sand filtration
vi. Activated Carbon
vii. Chlorination

Water quality is monitored in real time 
through the treatment processes and 
upstream in the catchment. 



Smart Water: The Application of Smart Technology in Water Supply   09

Q&A: Advanced Water Treatment

Can these technologies be applied in lower 
(technical) capacity environments around 
Asia?

• Advanced technologies may not always 
be applicable in low capacity settings, and 
energy supply (24 hours) is often a key 
constraint. 

• Smaller plants can include smart control 
systems for unmanned, centralized 
operation. This has been applied to 
around 300 small plants in Korea. There 
are also solutions where the private sector 
is involved in O&M of higher technology 
plants (such solutions are already being 
implemented by numerous attending 
participant projects). 

• Developing countries with lower technical 
capacity are actually the target market 
for O2&B package treatment. They are 
currently developing or have completed 
installations in Uzbekistan, Mongolia, 
Myanmar, Cambodia, Indonesia, and the 
Philippines.

What contaminants are membranes, Ozone, 
and GAC treating? 

• Ozone is used to treat organic matter, 
algae, iron, and manganese.

• Activated Carbon is for treating 
disinfection by-products, bad taste and 
odor.

• Microfiltration and Ultrafiltration 
are essentially interchangeable with 
conventional sedimentation and 
filtration, reducing turbidity and 
removing pathogens.

• Nanofiltration and reverse osmosis are 
used for removal of ions and viruses, 
water softening, and desalination.

What is the capacity of the package 
treatment plant?
Currently each plant can treat up to 500m3/
day. Multiple systems can be installed in 
parallel.

Every city in the world needs to manage 
inevitable water leaks in the distribution network 
as these can cause expensive losses of treated 
drinking water. 

South Korea has an aging water distribution 
infrastructure: over 30% of pipes are over 20 
years old and, in the last 5 years, it is estimated 
that it has lost almost US$3 billion in non-
revenue water (as presented by Kwangsuhk Oh, 
USOL). 

In 2005, a national RWR (see Box 4) Enhancement 
project commenced. Nationally, RWR has 
increased from 79% (2005) to 84% (2015). South 
Korea achieved this through a number of smart 
approaches to design, monitoring, management 
and operations of water distribution networks. 

The approaches are underpinned by establishing 
water supply ‘blocks’ in distribution networks, 
otherwise known as district metered areas 
(DMAs).

TECH BOX 4: RWR vs. NRW

In South Korea, "revenue water ratio" 
(RWR) is used to describe non-revenue 
water (NRW). This RWR terminology 
is very simple, representing the 
percentage of water from which 
revenue is collected. This may be a more 
positive approach to defining this issue 
as it represents an opportunity to collect 
more revenue rather than putting the 
focus on reducing lost water (NRW).

Improving RWR is a doubly important 
operational target for water utility 
operators as revenue can be increased, 
and the cost per unit of treated & 
supplied water is reduced.

Smart Water Distribution:
Reduction of Non-Revenue Water



10   Smart Water: The Application of Smart Technology in Water Supply

What are DMAs and How Are They Applied
DMAs are simply "blocks" in the water distribution 
network established by hydraulic isolation with 
water meters monitoring flows in and customer 
meters monitoring flows out. A simple water 
balance can then be used to understand leakage 
and other losses within the DMA. 

With DMAs across a whole water supply 
network, utilities or operators can identify high 
loss areas and then target pipe replacement/
repair and leakage and pressure management 
projects to reduce NRW. The process is relatively 
straightforward and was piloted in Daegu (Korea) 
in 2005, following the approach outlined in Box 5. 
In South Korea, DMAs are usually applied to blocks 
of 500-1500 customers.

The levels of complexity can be increased across 
DMAs, introducing smart approaches, particularly 
with respect to mapping, flow and pressure 
monitoring, data collection, hydraulic analysis, 
leakage detection, and operations.

Mapping Distribution Networks
It is often unclear where existing pipes are due 
to the ad hoc nature of piped infrastructure 
improvements over time. Box 6 outlines a smart 
approach to mapping existing pipe networks as 
presented during the workshop.

Smart Monitoring of DMAs
Smart meters are installed like conventional 
water meters but can monitor and report 
flow and pressure remotely through wireless 
communication technology. Their installation 
allows real time monitoring of DMAs which assists 
in managing and repairing pipe bursts and leaks as 
soon as possible. Continuous pressure monitoring 
can also identify high pressure areas for pressure 
reduction, and highlight water hammer issues 
related to pumping.

Metering data can be sent to a central 
management center on a sub-hourly basis. 
The data can be georeferenced and integrated into 
a GIS based smart operating system. ICT enables 
more complex analysis, including ‘virtual’ isolation 

"We need real time data collected through 
smart meters so we don’t have to rely on 
ASSUMPTION and ESTIMATION. Smart 
water management is sustainable water 
management”

Imsu Park, senior researcher, K-Water

TECH BOX 5: 
NRW Reduction Process Using DMAs

Presented by JK Choi, Dohwa Engineering

i.  Survey of existing network.
ii.   Planning block system.
iii.  Installing flow meters on perimeters of 

each block.
iv.  NRW determined, through water loss 

analysis in blocks.
v.  Hydraulic analysis can help determine 

causes.
vi.  Prioritize the target blocks and areas for 

NRW water management.
vii.  Leak detection and pipe replacement in 

blocks to reduce NRW.
viii.  Pressure management to avoid 

recurrence.
ix.  Comparing NRW before and after block 

implementation.
x.  Future reduced operational cost can 

cover outlay costs in pipe replacement.



Smart Water: The Application of Smart Technology in Water Supply   11

TECH BOX 6: 
Innovation in Pipe Mapping

Presented by Jinwon Kim, WARECO

WARECO has developed a multi-purpose 
pipeline diagnosis probe that includes 
buried pipe location and visual inspection. 

The probe flows through pipes with 200-
400 mm diameter. The device locates 
the pipe in 3 dimensions using gyro and 
accelerometers; the location is transferred 
to GIS system to map buried pipes. The 
probe also feeds back leakage detection 
data collected through acoustic device as 
well as a video feed from a camera to enable 
visual inspection of pipe condition.

of complex networks which are difficult to isolate. 
This has been applied by K-water on a DMA pilot 
project in Colombo, Sri Lanka.

Smart meters can reduce manpower requirements 
of meter reading. This is particularly applicable in 
remote or unsafe regions.

Smart Leakage Detection in DMAs
Conventional leakage detection in Korea involves 
teams of investigators manually searching at 
night for leaks. Their coverage route is random 
so the opportunity to identify leaks as they occur 
is limited. This results in the potential for leaks to 
exist for over a year before identification.

A number of smart solutions have been developed 
to monitor leakage remotely through acoustic 
(sonar) monitoring devices, as presented by 
Kwansuhk Oh (USOL) and Hyungeu Cho (Seoyon 
Engineering – iLMS). Acoustic leakage detection 
devices can also be installed in the pipe couplings 
when laying new networks, as presented by 
Hyojung Kim (Cowithone). 

Once again, the data received can be 
georeferenced and integrated into a GIS-based 
smart monitoring and management system for 
locating leaks spatially. The devices do not locate 
leaks exactly but monitor for acoustic anomalies, 
providing continuous high, medium and low 
leakage probability at each detection point. 

TECH BOX 7: : K-water Case Studies of DMA Establishment and Smart Metering 

Seosan City (K-water is utility 
concessionaire)
• Piloting smart metering of 

DMAs
• 6 small sub-DMAs 

established with around 300 
customers per DMA

• 1 smart meter installed for 
every customer

• Hourly monitoring of RWR
• Losses identified remotely 

with smart meters